
 

 

 

 

 

 

 

 

 

Factors of Full-Scale Drinking Water Treatment that Contribute to Risk of Opportunistic 

Infectious Disease 

by  

 

Nadine P. Kotlarz 

 

 

 

A dissertation submitted in partial fulfillment 

of the requirements for the degree of 

Doctor of Philosophy 

(Environmental Engineering) 

in the University of Michigan 

2017 

 

 

 

 

 

 

Doctoral Committee: 

 

 Professor John J. LiPuma, Co-chair 

 Professor Lutgarde M. Raskin, Co-chair 

 Associate Professor Gregory J. Dick 

 Vincent Hill, Centers for Disease Control and Prevention 

 Assistant Professor Ameet J. Pinto, Northeastern University 

 Assistant Professor Krista R. Wigginton 

 



 ii 

 

[...]
Mycobacterium avium complex and other nontuberculous mycobacteria to chloramine. 

Paper presented at the American Water Works Association. Proceedings, A W W A Annual 

Conference. 

Pinto, A. J., Xi, C. W., & Raskin, L. (2012). Bacterial Community Structure in the Drinking Water 

Microbiome Is Governed by Filtration Processes. Environmental Science & Technology, 

46(16), 8851-8859. doi:10.1021/es302042t 

Prevots, D. R., Shaw, P. A., Strickland, D., Jackson, L. A., Raebel, M. A., Blosky, M. A., . . . 

Holland, S. M. (2010). Nontuberculous mycobacterial lung disease prevalence at four 

integrated health care delivery systems. American Journal of Respiratory and Critical Care 

Medicine, 182(7), 970-976.  

Proctor, C. R., Gächter, M., Kötzsch, S., Rölli, F., Sigrist, R., Walser, J.-C., & Hammes, F. (2016). 

Biofilms in shower hoses–choice of pipe material influences bacterial growth and 

communities. Environmental Science: Water Research & Technology, 2(4), 670-682.  



 7 

Rodgers, M., Blackstone, B., Reyes, A., & Covert, T. (1999). Colonisation of point of use water 

filters by silver resistant non-tuberculous mycobacteria. Journal of Clinical Pathology, 

52(8), 629.  

Roux, A.-L., Catherinot, E., Ripoll, F., Soismier, N., Macheras, E., Ravilly, S., . . . Grp, O. M. A. 

(2009). Multicenter Study of Prevalence of Nontuberculous Mycobacteria in Patients with 

Cystic Fibrosis in France. Journal of Clinical Microbiology, 47(12), 4124-4128. 

doi:10.1128/jcm.01257-09 

Taylor, R. H., Falkinham, J. O., Norton, C. D., & LeChevallier, M. W. (2000). Chlorine, 

chloramine, chlorine dioxide, and ozone susceptibility of Mycobacterium avium. Applied 

and Environmental Microbiology, 66(4), 1702-1705. doi:10.1128/aem.66.4.1702-

1705.2000 

Thomson, R., Tolson, C., Carter, R., Coulter, C., Huygens, F., & Hargreaves, M. (2011). 

Pathogenic Nontuberculous Mycobacteria In The Brisbane Potable Water Distribution 

System. American Journal of Respiratory and Critical Care Medicine, 183.  

Thomson, R., Tolson, C., Carter, R., Coulter, C., Huygens, F., & Hargreaves, M. (2013). Isolation 

of Nontuberculous Mycobacteria (NTM) from Household Water and Shower Aerosols in 

Patients with Pulmonary Disease Caused by NTM. Journal of Clinical Microbiology, 

51(9), 3006-3011. doi:10.1128/jcm.00899-13 

Thomson, R., Tolson, C., Sidjabat, H., Huygens, F., & Hargreaves, M. (2013). Mycobacterium 

abscessus isolated from municipal water-a potential source of human infection. BMC 

Infectious Diseases, 13(1), 241.  

Torvinen, E., Suomalainen, S., Lehtola, M. J., Miettinen, I. T., Zacheus, O., Paulin, L., . . . 

Martikainen, P. J. (2004). Mycobacteria in water and loose deposits of drinking water 

distribution systems in Finland. Applied and Environmental Microbiology, 70(4), 1973-

1981. doi:10.1128/aem.70.4.1973-1981.2004 

Tsintzou, A., Vantarakis, A., Pagonopoulou, O., Athanassiadou, A., & Papapetropoulou, M. 

(2000). Environmental mycobacteria in drinking water before and after replacement of the 

water distribution network. Water Air and Soil Pollution, 120(3-4), 273-282. 

doi:10.1023/a:1005266827726 

Vaerewijck, M. J. M., Huys, G., Palomino, J. C., Swings, J., & Portaels, F. (2005). Mycobacteria 

in drinking water distribution systems: ecology and significance for human health. FEMS 

Microbiology Reviews, 29(5), 911-934. doi:10.1016/j.femsre.2005.02.001 

Vonreyn, C. F., Maslow, J. N., Barber, T. W., Falkinham, J. O., & Arbeit, R. D. (1994). Persistent 

colonization of potable water as a source of Mycobacterium-avium infection in AIDS. 

Lancet, 343(8906), 1137-1141. doi:10.1016/s0140-6736(94)90239-9 

Wang, H., Edwards, M., Falkinham, J. O., III, & Pruden, A. (2012). Molecular Survey of the 

Occurrence of Legionella spp., Mycobacterium spp., Pseudomonas aeruginosa, and 

Amoeba Hosts in Two Chloraminated Drinking Water Distribution Systems. Applied and 

Environmental Microbiology, 78(17), 6285-6294. doi:10.1128/aem.01492-12 

Whiley, H., Keegan, A., Fallowfield, H., & Bentham, R. (2014). Detection of Legionella, L. 

pneumophila and Mycobacterium avium complex (MAC) along potable water distribution 

pipelines. International Journal of Environmental Research and Public Health, 11(7), 

7393-7405. doi:10.3390/ijerph110707393 

Williams, M. M., Armbruster, C. R., & Arduino, M. J. (2013). Plumbing of hospital premises is a 

reservoir for opportunistically pathogenic microorganisms: a review. Biofouling, 29(2), 

147-162.  



 8 

Yoder, J., Roberts, V., Craun, G. F., Hill, V., Hicks, L., Alexander, N. T., . . . Beach, M. J. (2008). 

Surveillance for waterborne disease and outbreaks associated with drinking water and 

water not intended for drinking--United States, 2005-2006. Morbidity and mortality weekly 

report. Surveillance summaries (Washington, DC: 2002), 57(9), 39-62.  

 



9 

 

  

Biofilm Detachment Drives Microbial Water Quality from Full-Scale, Multi-Chamber 

Ozone Contactors 

2.1 Abstract 

Concentrations of viable microbial cells were monitored using culture-based and culture-

independent methods across multi-chamber ozone contactors in a full-scale drinking water 

treatment plant. Membrane-intact and culturable cell concentrations in effluent from ozone 

contactors were 1,200-3,750 cells/mL and 200-3,850 CFU/mL, respectively. Viable cell 

concentrations decreased significantly in the first ozone contact chamber, but rose, even as ozone 

exposure increased, in subsequent chambers. The increasing cell concentrations in water samples 

collected from sequential ozone contact chambers resulted from detachment from biofilms on 

contactor surfaces and from biomass present within lime softening sediments that had accumulated 

within a hydraulic dead zone. Biofilm community structures on baffle walls downstream and 

upstream from the hydraulic dead zone were significantly different from each other (p < 0.05). 

The biofilms downstream of the hydraulic dead zone contained a significantly (p < 0.05) higher 

relative abundance of bacterial taxa that are resistant to disinfectants and which contain members 

of opportunistic bacterial pathogens (Mycobacterium and Legionella populations). These results 

have important implications as the effluent from ozone contactors is often treated further in 

biologically active filters and bacteria in those effluents continuously seed filter microbial 

communities.  

2.2 Introduction 

Disinfection in full-scale water treatment systems is often less effective than predicted by lab-scale 

inactivation experiments. Factors that reduce disinfection efficiency in real systems include 

differential disinfectant resistance of different types of microbes (Chiao et al., 2014), matrix effects 

such as the presence of flocs (Czekalski et al., 2016), which protect microorganisms from 

disinfectant exposure, and oxidant demand exerted by natural organic matter (NOM) or inorganic 

compounds in untreated or partially treated water. Ozonation is widely applied for water treatment 

as ozone inactivates microbial pathogens (Hunt et al., 1999), decomposes NOM, including 



10 

 

disinfection byproduct precursors, removes taste-, odor- and color-causing compounds (Nerenberg 

et al., 2000; Saroj et al., 2005), oxidizes inorganic contaminants (Sung et al., 2015; Zhang, Y. et 

al., 2013), and improves clarification and filtration by inducing formation of precipitates or 

through other mechanisms (Jekel, 1998). Viable microbial cells have been reported to remain 

present after ozonation of raw water (Hammes et al., 2008) or partially treated water (Czekalski et 

al., 2016; Lee et al., 2000; Vital, Hammes, et al., 2012) in full-scale or pilot-scale systems, even 

though ozone is a strong oxidant and is a more effective disinfectant than chlorine and chloramine 

(Ramseier et al., 2011). Given that some opportunistic pathogens (e.g., Mycobacterium avium) are 

resistant to disinfection, including to ozonation (Taylor et al., 2000), and given the differential 

resistance to disinfection within a mixed microbial community (Chiao et al., 2014), understanding 

the potential for selection of disinfectant-resistant microorganisms during ozonation is imperative 

to optimize drinking water treatment and protect public health.  

Reduced disinfection efficiency is relevant for drinking water treatment plants (DWTPs) that 

employ vertically baffled, multi-chamber ozone contactors. Non-ideal flow conditions such as 

short-circuiting and internal recirculation in such contactors can lead to insufficient mixing and 

reduced ozone exposure (Kim et al., 2009). A combination of non-ideal hydrodynamic conditions 

and the production of readily biodegradable substrates through oxidation of NOM may increase 

the potential for biofilm formation on contactor surfaces. Furthermore, biofilm extracellular 

polymeric substances can protect microorganisms from oxidant exposure and growth in biofilm 

can reduce their sensitivity to oxidative stress(Berry et al., 2009). Nevertheless, surveys of 

microbial communities in full-scale DWTPs (Czekalski et al., 2016; Lee et al., 2000; Pinto et al., 

2012; Vital et al., 2010) so far have treated ozone contactors as “black boxes,” focusing on the 

planktonic microbial community in water sampled from contactor inlets and outlets only.  

In this study, viable microbial cell concentrations were monitored at five locations across multi-

chamber ozone contactors at a full-scale DWTP to gain insight into processes that shape the 

microbial quality (i.e., microbial concentrations and community composition) of ozonated water. 

Furthermore, the bacterial community structures in sediments and in biofilms on baffle walls in an 

ozone contactor were evaluated to explain how non-ideal flow conditions influence the microbial 

community in ozone contactor effluent. 



11 

 

2.3 Materials and methods 

2.3.1 Drinking Water Treatment Plant 

The maximum capacity of the Ann Arbor DWTP is 50 million gallons per day (MGD) (1.9 x 105 

m3/day) and the average daily water production is 15 MGD (5.7 x 104 m3/day). Pinto et al. 

previously provided a description of the Ann Arbor DWTP (Pinto et al., 2012). Briefly, raw water 

is obtained from the Huron River (60-90%) and from groundwater wells (10-40%). The DWTP 

provides lime softening, coagulation, flocculation, sedimentation, ozonation, filtration, and 

chloramination. Before ozonation, CO2 contactors reduce the pH of the water to approximately 7.8 

(mean pH was 7.77 ± 0.36 for December 2015 through December 2016). Ozonated water is applied 

to biologically-active, dual media filters containing granular activated carbon and sand. Free 

chlorine and ammonia are added to the filter effluent to produce monochloramine at a 

concentration of approximately 3 mg Cl2 /L for residual disinfection in the distribution system. 

2.3.2 Ozone Contactors 

The Ann Arbor DWTP has four parallel ozone contactors each containing seven chambers 

separated by vertical baffle walls and inlet and outlet basins (Figure 2.1). Two of the four 

contactors are typically operated to meet demand. Onsite ozone generators that use liquid oxygen 

generate a stream with approximately 7-10% ozone. Ozone is dispersed by ceramic fine bubble 

diffusers into chambers 2 and 3 of each contactor. Specifically, 70% of the ozone generated is 

dispersed into chamber 2 and 30% is dispersed into chamber 3. Water flows by gravity counter-

currently to the ozone in chambers 2 and co-currently in chambers 3. A sufficient ozone dose is 

added to maintain 0.1 mg/L ozone residual in the effluent of chamber 2, the first chamber where 

ozone gas is added, in order to achieve 1-log virus inactivation credit under the United States 

Environmental Protection Agency (U.S. EPA) Surface Water Treatment Rule. The effluent of the 

seventh chamber in each contactor flows over a weir to dissipate dissolved gases, and water from 

the two contactors in operation is mixed in an outlet basin.  

In each contactor, five sample lines extend from the contactor chambers to an ozone analyzer 

(Figure 2.1). Samples collected from sample line 1 represent clarified water after pH adjustment 

but before ozone exposure (CT = 0). Water from sample lines 2, 3, and 4 represent water after 

contact with ozone gas in chambers 2 and 3, and water after exposure to any residual ozone in 

chamber 4, respectively. Water from sample line 5 (in the outlet basin) rarely had detectable levels 



12 

 

of ozone.  The retention time for a complete contactor is approximately 10 min. The width of 

chamber 3 (i.e., the distance between consecutive baffle walls) is twice the width of the other 

chambers to provide additional contact time.  

2.3.3 Sample Collection 

Water samples were collected from three contactors over the course of a year (Table 2.1). 500 mL 

water samples were collected into sterile plastic bottles containing sodium thiosulfate (5 × 

stoichiometric requirement (SR) to quench 0.5 mg/L ozone) from each sample line. Before sample 

collection, each sample line was flushed until meter readings of ozone concentration were stable 

(approximately 3 min).  

2.3.4 Ozone Exposure (CT) Calculation Method 

Ozone concentration and temperature in each sample line were monitored by online Ozone 499A 

OZ Sensors. The ozone exposure or CT (concentration × time) for each chamber was calculated 

as the average ozone concentration (C) in the chamber multiplied by the effective contact time 

(T10). For reaction chambers 4-7, where no ozone is added, a first order ozone decay model was 

used to determine the average ozone concentration. Residual ozone concentrations at sample line 

5 (in the outlet basin) were typically below the quantification limit (0.01 mg/L). The CT calculation 

method is described in detail in Table 2.2. 

2.3.5 Heterotrophic Plate Counts (HPC) 

HPC were conducted using the pour plate method according to Standard Methods 9215 B (APHA, 

2005). Samples were diluted (1:100, 1:10; 1:5, or 1:2) with sterile phosphate buffered saline (PBS, 

pH = 7.2 ± 0.2) solution and 1 mL diluted sample was mixed with liquefied R2A agar in triplicate 

and plated (n = 6 plates per sample). Colony forming units (CFUs) were counted using a Quebec 

Darkfield Colony Counter (Reichert, Inc., Depew, NY) after seven days of incubation at 28 °C.  

2.3.6 Taxonomic Classification of Isolates 

For one sampling day, 190 isolates were cut from R2A plates for phylogenetic analysis of 

culturable populations. A random number generator in R (base language, “sample”) was used to 

select the colonies that would be cut from each plate to reduce bias from picking colonies with 

specific size or morphology. 26, 29, 30, 47 and 58 colonies were picked from plates corresponding 



13 

 

to samples from lines 1-5 and dilution factors of 10, 2, 2, 2, and 10, respectively. The selected 

colonies (biomass with associated agar) were stored at -80 °C.  

Colonies were thawed at room temperature and 50 µL of nuclease-free water was added to each 

tube. Successive heating and freezing of the liquid was used to release cells from agar and lyse 

cells. Specifically, the cell suspension was heated to 95°C for 5 min in a Mastercycler 

Thermocycler (Eppendorf AG, Hamburg, Germany). Then the cells were put at -80°C to freeze 

completely. Afterward they were thawed at room temperature, sonicated for 5 min, heated again 

to 95°C for 5 min, frozen completely at -80 °C and thawed again. Finally, cells were heated to 

95°C for 7 min and the crude DNA extracts were quantified spectrophotometrically using 

absorbance at 260 nm (Nanodrop ND-1000, Nanodrop Technologies, Wilmington, DE).  

A near full length fragment of the bacterial 16S rRNA gene was amplified with primers 8F and 

1387R (Chiao et al., 2014). The PCR products were treated with ExoSAP-IT Express PCR Product 

Cleanup per the manufacturer’s instructions (USB Corporation) and submitted for Sanger 